
CITYOFPOMPANOBEACH, 

FLORIDA 

PROFESSIONAL CONSULTING AGREEMENT 

with 

Tetra Tech, Inc. 

Florida's Warmest Welcome 

CONTINUING CONTRACT FOR ENGINEERING SERVICES 

for 

Water and Reuse Treatment Plant Projects 

#40
DocuSign Envelope ID: B1A3E2D3-E5F8-46FB-B9AC-B964EA8E9667



-- ' 

CONTRACT FOR 
PROFESSIONAL CONSULTING SERVICES 

This Contract is made on , by and between the CITY OF POMPANO 
BEACH, a municipal corporation of the State of Florida, hereinafter referred to as "CITY," and 
Tetra Tech, Inc. a Delaware corporation authorized to do business in the State of Florida, 
hereinafter referred to as the "Consultant". 

WHEREAS, the Consultant is able and prepared to provide such services as City requires 
[...]
60-, 90-, 100% submittal schedule to 75%- and 100% submittals to help maintain the target design time frame. 

Options to improve efficiency included the addition of a permeate to waste line connecting to the existing and 
proposed RO skids to allow for easier disposal of permeate water following installation of membranes or cleaning 
of the membranes and the addition of a rupture disk on the permeate lines to the existing and proposed RO skids 
to protect the system from over-pressurization. The RO feed piping from the RO feed pump discharge lines was 
modified to include a manifolded feed line, including the addition of isolation valves and limit switches to allow for 
the discharge piping from any RO feed pump to feed any RO skid, providing addition operational flexibility. 

North Regional WTP Rehabilitation Improvements

Tetra Tech provided preliminary design alternatives and recommendations for improvements to the Reverse 
Osmosis North Regional Water Treatment Plant (RO NRWTP). 

At the NRWTP Campus, the City operates the RO WTP and a lime softening plant and one wastewater treatment 
plant. The two water treatment plants are considered a single entity and use the same point of entry.

The RO NRWTP was constructed in 2001 and currently has a rated capacity of 1.5 MGD and an ultimate capacity 
between 3.0 and 4.5 MGD for the RO NRWTP which can be provided within the existing building footprint but is 
dependent on the availability of source water supply and concentrate disposal capacity. It has been off-line due to 
high TDS from one well; however, the City is interested in bringing the RO NRWTP plant back online, which will 
require rehabilitation/replacement of the existing facilities to provide reliable operating conditions and to meet 
the City’s current water quality goals. 

 The City retained Tetra Tech to investigate modifications to the treatment plants to include:

Alternative 1: Rehabilitation of the RO NRWTP, resume sending RO concentrate to the NRWRF (currently 
permitted for up to 0.5 MGD concentrate to blend with wastewater influent) and rehabilitate or drill a new 
production well to replace well RO-1.

Concentrate Disposal: Impacts of this concentrate disposal method relative to the NRWRF operations and 
limitations for future expansion will be considered.

Continuing Services for Water & Reuse Treatment Plant Projects  |  Pompano Beach 35TETRA TECH

Exhibit A - RLI E-23-20
DocuSign Envelope ID: B1A3E2D3-E5F8-46FB-B9AC-B964EA8E9667



Rehabilitation/Replacement of RO Plant: Assumption that all RO equipment and well RO-1 will need to be 
replaced as the basis of the conceptual cost opinion.

Alternative 2: Rehabilitation of the RO NRWTP, construct a deep injection well for disposal of current and future 
RO concentrate flows and rehabilitate or drill a new production well to replace well RO-1.

Concentrate Disposal: Evaluation of cost and feasibility of constructing a deep injection well, replacing the 
current disposal method through the NRWRF.

Review of current and proposed regulatory requirements regarding deep injection wells.

Rehabilitation/Replacement of RO Plant: Assumption that all RO equipment and well RO-1 will need to be 
replaced as the basis of the conceptual cost opinion.

Alternative 3: Feasibility of the construction of a nanofiltration (NF) treatment process to treat the surficial aquifer 
wells and potentially a blend of surficial and Floridan aquifer wells.

Concentrate Disposal: Evaluate quantity of concentrate and concentrate disposal alternatives.

Treatability review and finished water quality impacts.

Supplement/Replacement of Treatment Plant Processes: Evaluation of future plant capacity and useful life to 
supplement and/or replace existing treatment processes. 

This work has just begun and Tetra Tech is in the study phase.

Continuing Services for Water & Reuse Treatment Plant Projects  |  Pompano Beach 36TETRA TECH

Exhibit A - RLI E-23-20
DocuSign Envelope ID: B1A3E2D3-E5F8-46FB-B9AC-B964EA8E9667



The City of Punta Gorda owns and operates the existing Shell Creek Water 
Treatment Plant (SCWTP), which treats surface water from Shell Creek. The 
10.0 MGD SCWTP serves as the primary source of potable water supply 
for the City. The City also owns and operates a 2.0 MGD aquifer storage 
and recovery (ASR) system to augment potable water supply. During the 

dry season, Shell Creek experiences elevated levels of total dissolved 
solids (TDS), and the existing SCWTP process 
cannot reduce TDS levels below the maximum 
contaminant level (MCL) of 500 mg/L in the 
potable water. Due to the elevated TDS levels 
in Shell Creek during the dry season, the City 
determined that a new water supply source and 
treatment process needed to be developed to 

meet drinking water standards and avoid 
Minimum Flows and Levels impacts. 

This project produces an initial 
capacity of 4.0 MGD of potable 

water at the SCWTP that meets 
drinking water standards by using 

RO to treat groundwater and then blend 
with the existing surface water treatment 
process. To help accomplish this task, the 
project converted the existing ASR wells 
to groundwater production wells, thereby 
accomplishing two goals: 

Pumping ASR wells and treating that water 
with the new RO process will remove arsenic 
in exceedance of the 10 ppb limit and meet 
FDEP requirements. Using the ASR wells as 
production wells reduces number of new wells 
that are needed to supply raw water to the RO 
plant.

The new RO treatment system is expandable to 8.0 MGD. The RO permeate will 
blend with the treated surface water in a blending basin prior to final storage and 
distribution. Final chemical dosing for disinfection, pH adjustment, and corrosion 
control will be accomplished in the blending basin.

C I T Y  O F  P U N T A  G O R D A ,  F L

Shell Creek WTP Reverse 
Osmosis Addition

RELEVANT EXPERIENCE

key team 
members:

Jon Bundy, PE 
Project Manager

James Christopher, PE 
Technical Leader

Jon Fox, PE 
Principal-in-Charge

completion date:

cost:

2020

$4,005,635 
engineering fee; 

delivered on time 
and on budget; three 
change orders were 

required

TETRA TECH

This project has an initial 
capacity of 4.0 MGD and 

is expandable to 8.0 
MGD of potable water by 
using RO to treat brackish 

groundwater and then 
blend with the existing 
treated surface water 

treatment process. This 
project was delivered 

CMAR.

PROJECT #7 
DISCIPLINES THAT  

CORRESPOND TO RLI

Cooperative funding from 
SWFWMD

SRF assistance

Preliminary and Final Design and 
construction management RO 

treatment plant 

Conversion of ASR wells to 
production wells

Design, permitting and 
construction management of new 

injection well

Continuing Services for Water & Reuse Treatment Plant Projects  |  Pompano Beach 37TETRA TECH

Exhibit A - RLI E-23-20
DocuSign Envelope ID: B1A3E2D3-E5F8-46FB-B9AC-B964EA8E9667



In order to comply with requirements set forth in FAC Chapter 62-610, a turbidimeter will continuously monitor 
the filter effluent prior to chlorination, and a chlorine analyzer will continuously monitor the total residual chlorine 
concentration of the effluent from the chlorine contact tank. The turbidimeter and chlorine analyzer will be linked 
to a system that controls two (2) electrically operated butterfly valves located upstream of the reject and wet-
weather storage facilities. If high turbidity and/or low residual chlorine levels are detected by the analyzers, the 
control panel will automatically position the valves to direct flow to the on-site reject storage ponds. 

Raw wastewater flows and return and waste activated sludge flows are currently measured by magnetic flow 
meters. Under the proposed project, a Cipolletti weir and level-type flow meter will be located at the upstream 
end of the new chlorine contact tank to measure effluent flow and allow accurate flow proportional chemical 
addition. Also, a magnetic flow meter will measure the reclaimed water flow leaving the WRF site. The WRF 
improvements will meet Class I Reliability Criteria pursuant to FAC Chapter 62-610. 

Continuing Services for Water & Reuse Treatment Plant Projects  |  Pompano Beach 38TETRA TECH

Exhibit A - RLI E-23-20
DocuSign Envelope ID: B1A3E2D3-E5F8-46FB-B9AC-B964EA8E9667



The Tohopekaliga Water Authority (TWA) owns and operates the Cypress 
West Water Reclamation Facility (WRF) (formerly known as Poinciana WRF 
No. 2). The existing facility has a permitted capacity of 3.0 million gallons 
per day (MGD) on an annual average daily flow (AADF) basis and utilizes the 
Modified Ludzack Ettinger (MLE) process. Several years ago improvements 

to the preliminary treatment system were implemented in conjunction 
with conversion to the MLE Process and 
construction of external clarifiers. At the time 
of these improvements TWA intended to 
subsequently expand the plant capacity to 
6.00 MGD via construction of filtration, chlorine 
contact, effluent storage, and reclaimed water 
pumping improvements. 

The existing preliminary treatment, 
biological nutrient removal and 

settling structures are designed 
for a capacity of 6.00 MGD on an 

AADF basis; the following are the 
various equipment additions necessary 

in conjunction with entirely new facilities and 
modifications to existing unit operations to 
obtain the desired permitted capacity of 6.00 
MGD.

 � Installation of one additional process 
aeration blowers.

 � Installation of two additional internal recycle pumps.
 � Construction of two new cloth filtration facilities.
 � Construction of a new dual-chamber chlorine contact tank with effluent transfer 

pumps.
 � Installation of new sodium hypochlorite storage and feed facilities including a 

shelter to house the chemical and effluent monitoring equipment.
 � Construction of two 7.50 million gallon wet-weather storage tanks.
 � Construction of a new reclaimed water pumping facility.
 � Installation of blowers and coarse bubble aeration systems to convert two (2) 

existing package treatment structures into aerated sludge holding basins.
 � Construction of various appurtenant facilities such as an electrical building and 

standby power system.

T O H O P E K A L I G A  W A T E R  A U T H O R I T Y

Cypress West WRF 
Upgrade and Expansion

RELEVANT EXPERIENCE

key team 
members:

John Toomey, PE 
Project Manager

Jon Fox, PE 
Client Manager

Kevin Friedman, PE 
Senior Engineer

Jason Burkett, PE 
Structural Engineer

David Burger, PE 
Electrical Project 

Manager

completion date:

cost:

2018

$1,183,536 
engineering fee; 

delivered on time and 
on budget

TETRA TECH

Tetra Tech expanded the 
water reclamation facility 
capacity from 3.0 MGD to 

6.0 MGD. 

PROJECT #8 
DISCIPLINES THAT  

CORRESPOND TO RLI

Reclaimed WTP design

Reclaimed water pumping 
facilities

Filtration facilities improvements

Electrical and mechanical

Continuing Services for Water & Reuse Treatment Plant Projects  |  Pompano Beach 39TETRA TECH

Exhibit A - RLI E-23-20
DocuSign Envelope ID: B1A3E2D3-E5F8-46FB-B9AC-B964EA8E9667



 In an effort to reduce the discharge of reclaimed water to open waters, 
better utilize their reclaimed water resources, and replenish the aquifer, the 
City of Clearwater proceeded with the design of their Indirect Potable Reuse 
(IPR) project, the Clearwater Groundwater Replenishment Project. In January 
2016, the City authorized Tetra Tech for design, permitting, bidding, and 
public outreach services of the 3.0 MGD Advanced Water Purification Plant 

(AWPP) and related pipelines and pumping systems to treat reclaimed 
water to a purified water quality with the 
objective of replenishing the aquifer within the 
City utilizing four (4) aquifer recharge wells. The 
project was cooperatively funded for public 
education/ outreach by the Southwest Florida 
Water Management District (SWFWMD).

The AWPP design includes the following 
treatment steps:

 �Ultrafiltration (UF)
 �Reverse Osmosis (RO)
 �Advanced Oxidation Process (AOP) 
 �Membrane Contactors (MC) 
 �Post Treatment Stabilization

This treatment process includes the multi-
barrier processes utilized for other potable 
reuse projects in the United States and abroad, 
and incorporates dissolved oxygen removal to 
minimize the potential for arsenic mobilization 
in the receiving groundwater. This project includes meetings with regulatory 
agencies and project stakeholders, extensive public outreach, implementation 
of a Technical Advisory Committee (TAC), preliminary and final design, updating 
cost opinions for construction and operations, permitting, and bidding assistance. 
Tetra Tech provided full-service design services for site planning and development, 
stormwater management, building programming, surveying, pipeline design, 
recharge wellhead design, advanced water purification treatment, purified water 
stabilization, and membrane concentrate water quality. Professional disciplines 
included surveying and civil, chemical, mechanical, electrical, supervisory control 
and data acquisition (SCADA), and environmental engineers, and supported by team 
members specialized in public outreach, hydrogeology, environmental sciences, and 
geotechnical engineering. This design, permitting, final design and public outreach 
phase of Clearwater’s Groundwater Replenishment Program was completed in 2017. 

C I T Y  O F  C L E A R W A T E R ,  F L O R I D A

Groundwater 
Replenishment Program

RELEVANT EXPERIENCE

key team 
members:

James Christopher, PE 
Lead Process Engineer

Jon Bundy, PE 
Process Engineer

Jennifer Ribotti, PE 
Process Engineer

completion date:

cost:

2017

$2.75M 
engineering fee; 

delivered on time and 
on budget

TETRA TECH

Tetra Tech provided design, 
permitting, bidding and 
public outreach services 

for the 3.0 MGD AWPP and 
related systems.

PROJECT #9 
DISCIPLINES THAT  

CORRESPOND TO RLI

AWPP design and permitting

Pilot treatment testing program

Full Advanced Treatment process 
design

Mechanical and electrical

Environmental services

Continuing Services for Water & Reuse Treatment Plant Projects  |  Pompano Beach 40TETRA TECH

Exhibit A - RLI E-23-20
DocuSign Envelope ID: B1A3E2D3-E5F8-46FB-B9AC-B964EA8E9667



Tetra Tech is providing engineering and geological services for water, 
wastewater and reclaimed water planning, design, and assistance with the 
continuation of various program components to the Miami-Dade County 
Water and Sewer Department (MDWASD). MDWASD is the largest water 

and sewer utility in the southeastern United States, serving nearly 2.3 
million residents and thousands of visitors 

on a daily basis. To continue to fulfill the 
department’s vision of continuous delivery of 
high-quality drinking water and wastewater 

services in compliance with all regulatory 
requirements, MDWASD has planned a 

systematic and responsible multi-year CIP.

This plan focuses on providing necessary 
upgrades to thousands of miles of 

pipes, hundreds of pump stations, 
and several water and wastewater 
treatment plants that provide its 

customers high-quality drinking water 
and wastewater services. Therefore, 

the water, wastewater and reclaimed water 
master plan contract is extremely important 
and integral to Miami-Dade County. Over 
the past few years, regulatory pressure has 
required MDWASD to focus its attention on 
negotiating and planning strategies to address 
the ever-evolving system requirements and 
challenges, including legislative mandates like the Ocean Outfall Legislation (OOL), 
which mandates elimination of ocean outfall of wastewater treatment plant effluent 
and enforcement actions such as the most recent consent decree. Programs, as well 
as individual projects to meet these requirements, have been identified, planned, 
scheduled and are actively being implemented.

MDWASD has the foresight to understand that regulatory matters must be addressed 
to resolve the past without neglecting the plans to build the future.

M I A M I - D A D E  W A T E R  A N D  S E W E R 
[...]
planning and design, site development, and capital improvement programs 
for various agencies throughout south Florida. He oversees the quality control 
programs for the majority of projects in the Southeast Florida area for Tetra 
Tech. 

Experience

Winson Water Treatment Plant Rehabilitation, City of North Miami, 
FL. Technical Reviewer. Provided independent review of reports, contract 
documents, and other deliverables and functions for the rehabilitation and 
expansion of the Winson Water Treatment Plant. 

Winson Water Treatment Plant Owner’s Engineering Representative: 
Water Transmission System Design and Water Supply Facilities Work 
Plan, City of North Miami, FL. Project and Quality Manager. Engineering 
services for the installation of a 6-inch diameter water transmission main and 
update to the Water Supply Facilities Work Plan. For the transmission system 
design, services include survey, geotechnical engineering, design, permitting, 
and construction administration and periodic observation services for 
approximately 3,600 linear feet of 6-inch diameter water main along N.E. 6th 
Avenue between N.E. 137th Street and N.E. 148th Street. These improvements 
address peak hour, fire flow, and/or water age issues. The Work Plan Update 
is based on past historical data, current information, and future projections 
associated with the City’s sole municipal water treatment facility, water 
conveyance infrastructure, demographics, water sources, water demands and 
water supply. It covers a planning period of 2014 through 2030.

Consulting Services Engineering Water Treatment Plant Filter and High 
Service Pumps 1-4 Building, City of Pompano Beach, FL. Quality Manager. 
Engineering design, permitting, bidding, and construction administration 
services to prepare design documents for the identified hurricane hardening 
improvements at the Filter Buildings of the Pompano Beach Water Treatment 

education:
MS, Environmental 

Engineering, Florida 
International University, 

2007 
BS, Civil Engineering, 
Florida International 

University, 1997

TETRA TECH

Ken Caban, PE, BCEE, 
LEED AP

years of experience:
25

certifications:
Professional Engineer: 

Florida, No. 59276 
Board Certified 
Environmental 

Engineer (BCEE), 
Leadership in Energy 

and Environmental 
Design Accredited 

Professional (LEED AP)

years with Tetra Tech:

10

Continuing Services for Water & Reuse Treatment Plant Projects  |  Pompano Beach

49TETRA TECH

Exhibit A - RLI E-23-20
DocuSign Envelope ID: B1A3E2D3-E5F8-46FB-B9AC-B964EA8E9667



Plant, based on a recent Water Treatment Plant Hurricane Hardening Study completed by Tetra Tech. The filter 
building encompasses the high service pumps 1-4, office, and filter operation gallery. 

Task Authorization No. 13 (20-Year Water Facilities Master Plan Update), Miami-Dade County Water and 
Sewer Department, FL. Quality Manager. Scope included calculating water demands, reviewing and planning 
for regulatory requirements, evaluating existing water supply, treatment, and transmission systems, hydraulic 
modeling, alternatives development, evaluation, and selection, and preparation of cost estimates, and financing 
and implementation plans for the recommended alternative. The Water Facilities Master Plan utilized a “triple 
bottom line” methodology evaluate the alternatives in a sustainable manner.

South Miami Heights Water Treatment Plant – Reservoir and Pump Station, Miami-Dade County, FL. 
Project Manager. The multi-discipline construction management team (as a subconsultant) acting as the County’s 
Engineering Representatives for the delivery phase of a new 20.0 MGD water treatment facility using membrane 
treatment was proposed in the South West service area. Project was initially anticipated to be delivered through 
three separate construction contracts. The first of these contracts consisted of a 5.0 MG potable water reservoir 
and high service pumping system that completed construction in 2012 and is currently operational as a storage 
and re-pump facility. Construction services provided for this contract included construction administration, 
participation in construction meetings, schedule and change order review, and site inspections. Civil Engineering 
Continuing Contract, City of North Miami, FL. Quality Manager. Responsible for review and quality control for 
various water and wastewater projects including water main replacements, force main replacements, water 
treatment plant projects, including planning, design, and construction administration. These projects are in 
different stage of design and/or construction.

Task Authorization No. 11 (Water Reuse Feasibility Study), Miami-Dade County Water and Sewer 
Department, FL. Quality Manager. Professional consulting services to update the Wastewater Reuse Feasibility 
Study (WRFS) last prepared in 2007. The updated WRFS will assess the feasibility of wastewater reuse in Miami-
Dade County. It will also identify the constraints and opportunities for reuse; establish the level of treatment and 
possible infrastructure needed for various reuse scenarios; and identify potential projects and provide estimates 
of reuse volumes. As required by the Florida Department of Environmental Projection (FDEP), the study will 
develop low, medium, and high reuse scenarios that will incorporate various projects and stakeholder input. 
These scenarios were previously developed during the 2007 study, but will be revised and updated as necessary. 
Updated preliminary costs and an initial evaluation of the impact that those costs could have on the rates is also 
provided as part of the WRFS update. 

Ken Caban, PE, BCEE, LEED AP
Continuing Services for Water & Reuse Treatment Plant Projects  |  Pompano Beach

50TETRA TECH

Exhibit A - RLI E-23-20
DocuSign Envelope ID: B1A3E2D3-E5F8-46FB-B9AC-B964EA8E9667



TECHNICAL ADVISOR

Mr. Toomey has four decades of nationally recognized water and wastewater 
engineering experience in planning, design, and construction administration 
of various projects. He has extensive experience in the development and 
evaluation of large pumping systems and wastewater treatment options. 
Located in central Florida, Mr. Toomey has assisted numerous local clients in 
the planning, design, and implementation of various wastewater treatment 
programs, including the Cities of Winter Park, Mount Dora, Oldsmar, and 
Orlando, as well as Orange and Seminole Counties. Mr. Toomey has been 
involved in over 30 wastewater pumping projects in Florida and brings over 40 
years of lessons learned and innovative solutions.

Experience

Cypress West Water Reclamation Facility Upgrade & Expansion, Toho 
Water Authority, Kissimmee, FL. Project Lead. This project involved a full 
range of engineering services including survey, permitting, preliminary design, 
final design, permitting, and construction administration. The project involved 
increasing Toho Water Authority’s Poinciana Water Reclamation Facility (WRF) 
No. 2 permitted capacity to 6.0 MGD with provisions for future expansion to a 
capacity of 12.0 MGD. As part of the expansion, the existing sequencing batch 
reactor process was abandoned in favor of the Modified Ludzack-Ettinger 
(MLE) process and new cloth media filtration facilities were provided, as well as 
improvements to the disinfection system. 

T.B. Williams Water Treatment Plant Clearwell Rehabilitation Evaluation, 
City of Lakeland, FL. Technical Lead/Quality Control and Assurance. Design 
and construction phase services for a rectangular split contact basin structure 
to provide contact time for chemical disinfection with a split wetwell for transfer 
and high service pumping stations. The contact basin and pumping stations 
provide treatment and pumping for the facility’s rated capacity of 51.0 MGD. 
Four new variable speed transfer pumps deliver excess finished water to the 
existing ground storage tanks during periods of low system demand, which 
then drain back into the clearwell structure for use by six new variable speed 
high service pumps during the periods of peak distribution system demand. 
The transfer pumps are also used for backwashing the existing filters. The 
design included yard piping, a chlorine and fluoride injection vault, a precast 
electrical building, civil site improvements, and electrical and instrumentation 
upgrades. 

education:
BS, Environmental 

Engineering, University 
of Central Florida, 1987

TETRA TECH

John Toomey, PE

years of experience:
40

certifications:

Professional Engineer: 
Florida, No. 40264

years with Tetra Tech:

20

Continuing Services for Water & Reuse Treatment Plant Projects  |  Pompano Beach

51TETRA TECH

Exhibit A - RLI E-23-20
DocuSign Envelope ID: B1A3E2D3-E5F8-46FB-B9AC-B964EA8E9667



Harmony Water Reclamation Facility Upgrade & Expansion, Toho Water Authority, Kissimmee, FL. Project 
Manager. Responsible for the upgrade and expansion of an existing 0.13 MGD package wastewater treatment 
plant to provide a capacity of 0.50 MGD with provisions for future expansion to 4.00 MGD. The facility features 
two circular process basins that include anoxic, aeration, and settling stages with provisions for future conversion 
of the structures to clarifiers as plant capacity is increased.

Eastern Regional Water Supply Service Area Program Improvements, Orange County Utilities, FL. QA/
QC Review. Orange County Utilities contracted with Tetra Tech for a $5M service area wide contract for the 
Eastern Water Service Area. Work included studies, procurement documents, water plant and pump station 
preliminary and final design, condition assessments, pipeline route analysis, alternative water supply blending 
analysis, conjunctive use water capacity analysis, modeling, and Capital Improvement Program (CIP) planning

Norwood-Oeffler Water Treatment Plant Expansion, City of North Miami Beach, FL. Solids Handling 
System Design. Tetra Tech performed preliminary design, final design, permitting, and construction services 
to expand plant capacity to treat a total of 32.0 MGD with nanofiltration and low-pressure reverse osmosis 
technologies. The expanded facility consists of 15.0 MGD from existing lime softening facilities, 9.0 MGD for new 
nanofiltration facilities, 6.0 MGD from new low-pressure reverse osmosis facilities, and 2.0 MGD of micron filtered 
raw water blend. 

Pump Stations A-7, D-10 and D-11, City of Fort Lauderdale, FL. Technical Advisor. Tetra Tech performed 
wastewater flow analyses due to increased land use densities in multiples area of the City, including residential 
areas and downtown Fort Lauderdale. In addition, evaluations of existing duplex and triplex pump stations and 
upstream influent manholes were completed to identify rehabilitation or replacement requirements. Two of the 
existing pump stations are located adjacent to East Las Olas Boulevard on the Isle of Venice (Pump Station D-10) 
and Hendricks Isle (Pump Station D-11), in areas which experience sea level and high tide impacts. Tetra Tech 
prepared preliminary design memoranda for each pump station which included findings and recommendations 
for rehabilitation and replacement and associated costs. Field data collection, surveys, designs, permitting, and 
construction administration services were completed. Two of the three projects was designed, permitted, bid, 
and constructed and the third was designed, permitted, bid and is currently under construction 

Hunter’s Creek 3497 and South Central Master Pump Station Improvements, Orange County Utilities, 
FL. Senior Engineer. Three major wastewater pumping stations with peak flow capacities ranging from 11.7 to 
17.6 MGD. The facilities include multiple constant speed submersible pump systems, along with odor control and 
standby power facilities.

John Toomey, PE
Continuing Services for Water & Reuse Treatment Plant Projects  |  Pompano Beach

52TETRA TECH

Exhibit A - RLI E-23-20
DocuSign Envelope ID: B1A3E2D3-E5F8-46FB-B9AC-B964EA8E9667



WATER SUPPLY

Mr. Garcia has participated in and managed projects for several aspects of 
hydrogeology, contamination assessment and remediation, solid waste, and 
mining. He has more than 20 years of experience in geological investigations in 
Florida, Alaska, Spain, the Caribbean, Brazil, and South America. Mr. Garcia is 
fluent in Spanish and conversant in Portuguese. Mr. Garcia’s expertise lies in the 
areas of geological and hydrogeological studies, water resource assessment, 
water use permitting, well and wellfield design, well construction services, well 
rehabilitation services, aquifer performance testing, alternative water supply 
planning, aquifer storage and recovery, deep injection wells, environmental 
monitor design, permitting and installation, and groundwater monitoring 
plans/reporting, and Phase I and II Environmental Site Assessments (ESAs). 

Experience

Winson WTP Well Rehabilitations, City of North Miami, FL. Project 
Hydrogeologist. Responsible for review of project specifications prepared 
by another consulting firm prior to bidding for selection of drilling/well 
rehabilitation contractor. Project includes well evaluation, rehabilitation, 
testing, and technical reporting for six (6) Biscayne aquifer wells and included 
upgrades to well heads, vertical turbine pumps, and piping. 

Exploratory Test Wells and Raw Water Supply Wells, City of Punta 
Gorda, FL. Principal Hydrogeologist. Responsible for the preparation of 
technical specifications for construction and testing of exploratory test wells, 
raw water supply wells, and evaluation/rehabilitation of existing aquifer storage 
and recovery (ASR) wells in the Floridan Aquifer, to supply a proposed Reverse 
Osmosis (RO) water treatment plant. Also responsible for management of staff 
that will oversee well construction and testing work, and reporting for the 
exploratory testing program. Testing program summary report will be used for 
modification of the City’s existing water use permit (WUP).

Cypress Lake Wellfield Exploratory Test Wells, Tohopekaliga Water 
Authority, FL. Project Manager. Responsible for the design, bidding, summary 
reporting for five public supply and exploratory test wells using the Lower 
Floridian aquifer as an alternative water source. Project included submittal 
of WUP application, well construction and testing summary report, and 
groundwater modeling summary report.

education:
BS, University of 

Florida, 1998

TETRA TECH

Miguel Garcia, PG

years of experience:
20

certifications:

Professional Geologist: 
Florida, No. 2355

Certified Professional 
Geologist: No. 11596

Project Management 
Professional: 
No. 1556136

years with Tetra Tech:

5

Continuing Services for Water & Reuse Treatment Plant Projects  |  Pompano Beach

53TETRA TECH

Exhibit A - RLI E-23-20
DocuSign Envelope ID: B1A3E2D3-E5F8-46FB-B9AC-B964EA8E9667



Wetland Monitoring, City of Winter Garden, FL. Project Manager and Principal Hydrogeologist. Responsible 
for the semi-annual and annual summary reporting for eight wetland monitoring stations for the logging of water 
levels and rainfall surrounding the City’s wellfield and reporting of pumpage of the City’s potable supply wells. 

Permit Renewal, City of Daytona Beach, FL. Project Manager. Responsible for the preparation of a 
Consumptive Use Permit renewal application for public supply use for Western and Eastern Wellfields.

Exploratory Test Well/Potable Supply Well, Chevron Environmental Management Company, Valencia, 
Venezuela. Project Manager and Principal Hydrogeologist. Responsible for the design, construction and testing 
oversight and summary reporting for an exploratory test well and a public supply well to replace a supply well 
impacted by petroleum hydrocarbons in a community near Valencia, Venezuela. Testing and analysis included 
groundwater flow modeling to determine area of influence of proposed replacement well and impact to 
petroleum hydrocarbon plume.
